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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Conducted Emission Test ANSI C63.4: 2003 PASS
KDB58074
FCC Part 15: 15.209
Radiated Emission Test ANSI C63.4: 2003 PASS
KDB58074
. FCC Part 15: 15.247
6dB Bandwidth Test PASS
KDB58074
FCC Part 15: 15.247
Output Power Test PASS
KDB58074
. FCC Part 15: 15.247
Band Edge Compliance Test PASS
KDB58074
_ FCC Part 15: 15.247
Power Spectral Density Test PASS
KDB58074
MPE ESTIMATION FCC Part 2: 2.1093 PASS
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product name

EliteConnect'" Dualband Wireless Cardbus Adapter

Model Number

SMC2536W-AG2

Operation frequency

IEEE 802.11b/g: 2412MHz- - -2462MHz

IEEE 802.11a: 5150MHz-5350MHz and
5725MHz—5850MHz(see note)

Channel Number

IEEE 802.11b/g:11 Channels ; IEEE 802.11a:19 Channels

Modulation Technology

DSSS for IEEE 802.11b and OFDM for IEEE 802.11g
IEEE802.11a: OFDM

Data Rate IEEE 802.11b: 11/5.5/2/1Mbps.
IEEE 802.11¢: 54/48/36/24/18/12/9/6Mbps.
IEEE 802.11a: 54/48/36/24/18/12/9/6

Output power 2.4GHz :20.80dBm(Maximum Peak measured)

5GHz:22.87dBm(Maximum Peak measured)

Antenna Assembly Gain

2.412MHz—2462MHz:0.44dBi (maximum)
5150MHz ---5350MHz:4.09dBi(maximum)
5725MHz—5850MHz:2.91dBi(maximum)

Applicant

Accton Technology Corporation

No. 1 Creation Rd. 11, Science-based Industrial Park, Hsinchu

30077, Taiwan, R.O.C

Manufacturer

TP-LINK Technologies Co., Ltd.

Building 7, Second Part, Honghualing Industrial Zone, Xili
town, Nanshan District, Shenzhen, China

Date of Test

Mar.23~May.14, 2008

Date of Receipt

Mar.20, 2008

Sample Type

Prototype production

Note: This report is only for IEEE802.11b/g mode, and for IEEE802.11a 5GHz work
frequency test report please see another RF test report for this EUT. The report No is:

EM-F970331

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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2.2.Date rate VS power
Mode Data CH Level (dBm) Limit (dBm)
rate(Mbps)
1 CH6 18.43 30
m 2 CH6 18.40 30
55 CH6 18.32 30
11 CH6 18.39 30
6 CH6 20.80 30
9 CH6 20.32 30
12 CH6 19.88 30
119 18 CH6 20.43 30
24 CH6 20.34 30
36 CH6 20.01 30
48 CH6 20.15 30
54 CH6 20.35 30

When IEEE 802.11b’s data rate was 1Mbps; IEEE 802.11g’s data rate was 6Mbps
the EUT have maximum output power and all the test was performed in this data rate

set.

2.3.Tested Supporting System Details

2.3.1.NOTEBOOK

M/N

SIN
Manufacturer
Power Adaptor

PP09S

N/A

DELL

Manufacturer: DELL,

M/N: LA65NS1-00

Cable: Unshielded, Detachabled,

4.0m
(Bond one ferrite core)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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2.4.Test Facility
Site Description
Name of Firm :Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber : Jun. 13, 2006 File on Federal

Communication Commission
Registration Number: 90454

3m & 10m Anechoic Chamber : Jan. 31, 2007 File on Federal

Communication Commission
Registration Number: 794232

EMC Lab. :Accredited by DATech, German

Registration Number: DAT-P-091/99-01
Dec. 20, 2007

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr. 01, 2007
2.5.Measurement Uncertainty
No. Item MU Remark
1 |Uncertainty for Conducted Emission Test 2.02dB
. . . 3.44 dB Polarize: V

2 |Uncertainty for Radiated Emission Test<1GHz 3.06 dB Polarize: H
3. |Uncertainty for Radiated Emission Test>1GHz 4.79dB

4. |Uncertainty for Frequency measure 0.42*10°

5. |Uncertainty for conducted power measure 0.112

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item|Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |Test Receiver |Rohde & Schwarz|ESHS10 838693/001 Dec.19, 07 |1 Year
2. |L.LS.N.#2 Kyoritsu KNW-407 [8-1636-1 May 10,08 |1 Year
3. |Terminator Hubersuhner 50Q No. 1 May 10,08 |1 Year
4. |RF Cable Fujikura 3D-2W LISN Cable 1# [Jan.09, 08 |1/2 Year
5. |Coaxial Switch|Anritsu MP59B M55367 Jan.09,08 |1/2 Year
6. |Pulse Limiter |Rohde & Schwarz |[ESH3-Z2 (100340 Jan.09,08 |1/2 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

Test Receiver

AC Mains €¢—

EUT

L.I.S.N. #2

Adaptor Notebook

(EUT: EliteConnect™ Dualband Wireless Cardbus Adapter)

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.EliteConnect™ Dualband Wireless Cardbus Adapter (EUT)

Model Number
Serial Number
Manufacturer

3.4.2.Support Equipment

: SMC2536W-AG2

- N/A

: TP-LINK Technologies Co., Ltd.

: As Tested Supporting System Detail, in Section 2.2..

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipment.
3.5.3.Notebook ran the Control program to control EUT Work in test mode (Tx Mode)

3.6.Test Procedure

The EUT is connected to the power mains through a line impedance stabilization
network (L.I.S.N.#2). This provides a 50 ohm coupling impedance for the EUT.
Please refer the block diagram of the test setup and photographs. Power on the PC and
let it work normally, we use a keyboard test soft ware, let EUT working in test mode,
then test it. Both sides of AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to ANSI C63.4:
2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,

3.7.Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

The EUT with the following test modes was tested and selected (mode 1) to read Q.P
values and average values, all the test results are listed in next pages.

EUT: EliteConnect™ Dualband Wireless Cardbus Adapter
Model No. : SMC2536W-AG2
Test Date: May.14, 2008 Temperature: 29.5C Humidity: 55%

The details of test modes are as follows :

Reference Test Data No.
No. Test Mode
VA VB
1. TX Mode #1 #2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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i NO.6 Ee Feng Road,EBlock 52,
| l IX Shenzhen Scienceslndustry Park
Nantou, 3henzhen,Guang dong, China.

Tel:+86-755-26639495
Fax:+B86-755-26632877
Fostoode: 513057

Data: 1 File: D2emnc 002'DATAZ008 Report' T TP-LINKACS8Q163.EMI (1)
0 Level {dBuv) Date: 2008-05-14
FCC PART 15 B
FCC PART 15 B (AVG)
40
4 a
u.15 2 5 1 2 ] 10 20 30
_ Frequency {(MHz
Trace: {Discrete) quency )
3ite no thudix No.l Conduction Data no Hal
Dis./Aint. HEE Fwa07? Wi oo [(1f) LISN phase:
Limit :FCC PART 15 B
Enwv./Ins. 129.5%C/65% ESHS 10 Engineer :Sunny
EUT :EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Rating :DC 3.3 ¥ From PC ALC120V/60H=
Test Hode :TE HMode
M/ TEMCE 53 A-AGE
LIZN Cable Emission
Mo Freq Factor Loss= Reading Level Limits Margin ERemark
[MH=) [dE] (dE) [dBuv) [dABuW) [dBEuW) [dE]
1 0.18 0.18 ig.15 41.15 51.48 64 .49 13.01 oF
2 0.30 o.1z io0.15 30.37 40. 64 B0.26 19. 62 )3
3 0.36 0.10 i0.14 Z23.00 33.24 558.75 z5.51 oF
4 4.09 o.09 i0.158 24.73 35.00 Ea.00 Z1.00 )3
5 5.25 0.10 i0.19 Z24.45 34.74 e0.00 Z5.:26 o
& 19,40 O.44 i0.535 20.91 31.75 &0.00 Z8.27 oF

Pemarks: 1.
.If the average limit is mwet wheh useihy a quasi-peak detector.

Emission Level=LI3N Factor+Cable Loss+EReading.

the EUT shall bhe deemed to weet both limits and measuremsnt
with average detector i unnecessarvy.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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iy NO.6 Ee Feng Road,EBlock 52,
| l IX Shenzhen Scienceslndustry Park
Nantou, 3henzhen,Guang dong, China.

Tel:+56-755-26639495
Fax:+56-755-266525877
Postoode: 515057

Data: 2 File: D2ermc 002'DATA' 2008 Report'T\TP-LINK'ACS8Q163.EMI (4)
0 Level (dBu) Date: 2008-05-14

FCCPART 15 B

\ FCC PART 15 B (AVG)
40

o

N

I L 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Jite no thudix No.l Conduction Data no H
Dis.fAnt. HEE FNwao07 WEBE o (1) LIZN phase:
Limit :FCC PART 15 B
Env./Ins. 129,5%C /65 E3HZ 10 Engineer :Sunny
EUT :ElitecConnecti® Dualband Wireless Cardbus Ldapter
Power BRating :DC 3.3 W From PC ACI1ZOV/E60H=
Test Hode : TE HMode
M/ TSMC2536WM-AGE
LIZN Cable Emis=sion
Mo Freq Factor Loss= Reading Level Limits Margin ERemark
[MH=) [dE] (dE) [dBuv) [dABuW) [dBEuW) [dE]
1 0.18 o.19 i0.15 40.39 E0.73 54,49 13.76 )3
2 0.24 O.14 io.15 35.:29 45.58 g2 .11 1a.53 o
3 0.33 o.11 i0.14 Z24.45 34.73 &o. 47 Z4.74 o
4 2.33 o.06 0.1 16.24 26.46 56.00 Z9.54 o
5 4,36 o.o09 i0.15 23.55 33.82 56.00 Z2.18 oF
& 26,42 a.58 io.30 z20.z24 31.1=2 &0.00 Z8.88 o)

Remarks: 1.Ewission Lewvel=LISN Factor+Cahle Loss+Reading.
2.1If the average limit is met when useing a quasi-peak detector.
the EUT shall be deemed to meet bhoth limits and measurement
with awverage detector iz unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |3#Chamber AUDIX N/A N/A Dec.10.07 |1/2 Year
2. |EMI Spectrum |Agilent E7403A  [MY42000106 |[May 10, 08 |1 Year
3. |Test Receiver |Rohde & Schwarz|[ESVS20 [830350/005 [Dec.19, 07 |1 Year
4. |Amplifier HP 8447D 2944A04738 |Jan.09, 08 |1/2 Year
5. [Bilog Antenna |Schaffner CBL6112D [25237 Feb.21, 08 |1 Year
6. |RF Cable JINGCHENG KLMR400 |3# Chamber No.1 |Apr.24,08 |1/2 Year
7. |RF Cable JINGCHENG JBY400  |3# Chamber No.2 |Apr.24.08 |1/2 Year
8. |RF Cable JINGCHENG JBY400  |3# Chamber No.3 [Apr.24.08 |1/2 Year
9. |RF Cable JINGCHENG JBY400  |3# Chamber No.4 [Apr.24.08 |1/2 Year
10. |Coaxial Switch [Anritsu MP59B M73989 Apr.24.08 |[1/2 Year
Frequency rang: above 1000MHz
Item |Equipment |Manufacturer |[Model No.  [Serial No. Last Cal. Cal. Interval
1. |[Spectrum |Agilent E4446A MY41440292 |[May 10,08 |1 Year
2.  |Amp HP 8449B 3008A00863 |[May 10,08 |1 Year
3. |Antenna EMCO 3115 9607-4877 Jan. 23,07 |1.5 Year
4 |Antenna EMCO 3116 00060088 May 28, 07 |1 .5Year
5. |HF Cable |Hubersuhne |Sucoflex104 |- May 10,08 |1 Year

4.2.Block Diagram of Test Setup

4.2.1.Block diagram of connection between the EUT and simulators

EUT

AC Mains «— Adaptor Notebook

(EUT: EliteConnect™ Dualband Wireless Cardbus Adapter)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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4.2.2.1n Anechoic Chamber
ANTENNA TOWER
| ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

———3METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H) —> |TURNTABLE | g M|ETER

(WOOD)
GROUND PLANE
4.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters HV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 435
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4 .EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.EliteConnect™ Dualband Wireless Cardbus Adapter (EUT)

Model Number : SMC2536W-AG2
Serial Number : N/A
Manufacturer : TP-LINK Technologies Co., Ltd.
4.4.2.Support Equipment : As Tested Supporting System Detail, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2.Turn on the power of all equipment.
4.5.3.Notebook ran the Control program to control EUT Work in test mode (Tx Mode)

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 1IMHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW 10Hz VBW for average
emission above 1GHz

The frequency range from 30MHz to 10™ harmonic are checked.

The test modes (IEEE 802.11b TX/ IEEE 802.11g TX) are tested in Anechoic Chamber

and all the scanning waveforms are reported with antenna in horizontal and vertical
polarization on Section 4.7.

4.7.Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz and above 1GHz is investigated.
Please see the following pages.

All the emissions 1GHz~4GHz and 18GHz~25GHz are peak measured and comply
with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



Test Date: Apr.30~May.14, 2008

Temperature: 24°C

The details of test modes are as follows :
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Humidity: 56%

Test | Frequency Reference Test Data No.
Test Mode - -
Mode (MH2z) Horizontal | Vertical
1. 30~1000 Tx Mode #5 #6
2. Tx IEEE802.11b CH1 2412MHz #92 #91
3. Tx IEEE802.11b CH6 2437MHz #93 #94
4, Tx IEEE802.11b CH11 2462MHz #96 #95
1000~4000
5. Tx IEEE802.11g CH1 2412MHz #97 #98
6. Tx IEEE802.11g CH6 2437MHz #100 #99
7. Tx IEEE802.11g CH11 2462MHz #101 #102
8. Tx IEEE802.11b CH1 2412MHz | #105(P), | #103(P),
#106(Av) | #104(Av)
9. Tx IEEE802.11b CH6 2437MHz #107(P), #109(P),
#108(Av) | #110(Av)
10. Tx IEEE802.11b CH11 2462MHz | #113(P), #111(P),
#114(Av) | #112(Av)
4000~18000
11. Tx IEEE802.11g CH1 2412MHz | #115(P), | #117(P),
#116(Av) | #118(Av)
12, Tx IEEE802.11g CH6 2437MHz | #121(P), | #119(P),
#122(Av) | #120(Av)
13. Tx IEEE802.11g CH11 2462MHz | #123(P), #125(P),
#124(AV) | #126(Av)
14, Tx IEEE802.11b CH1 2412MHz #133 #134
15. Tx IEEE802.11b CH6 2437MHz #136 #135
16. Tx IEEE802.11b CH11 2462MHz #137 #138
18000~25000
17. Tx IEEE802.11g CH1 2412MHz #128 #127
18. Tx IEEE802.11g CH6 2437MHz #129 #130
19. Tx IEEE802.11g CH11 2462MHz #132 #131

Note: “P” means “peak”, “Av” means “average”

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08264
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Frequency: 30MHz~1GHz

m Mo.6 Ee Feng Ro
A | I D IX ShenZhen Socisnc

Tel:+86-755-2Z66
Fax:+56-755-266
Posrtcode: 5150587

Page 4-5

ad,Bl:ck 52,
g & Industry Park

Moutou, ShenZhen, Guanglbong, China

39495
32877

Data: 5 File: D:2008 Report Data'T\TP-LINKACSBO163.EMI (6)
&0 Level {dBuVim) Date: 2008-05-14
FCCPART1I5 C
|
4ﬂ———J
3
030 224, 418. 612, BO6. 1000
Trace: (Discrete) Frequency (MHz)
Site no. 1 3# Chawber Radiation Data no. HE
Dis. / Ant. 3m z595 Ant. pol. : HORIZCHMTLL
Limir FCC PLRT1G C
Enmv. 7 In=s. 24*C/560% ESWV3IZ0 Engineser @ Jamwy
EUT EliteCDnnectTH Dualband Wireless Cardbus Adapter
Fowesr Rating DC 3.3W Frow PC AC 120V/60H=
Test Mode TX modes
W/ SMCZ53AR-AGE
Ant. Cahle Emis=sion
Fred. Factor Loss Reading Level Limits Margin Remark
[MH=) [ dE/m) [ AER) [ AR (dBuv,/m)  (ARuW/ m) [AR]
1 24,39 2.70 1.06A 14.73 ZE.459 43 .50 15.01 QP
2 232.73 11.:z24 1.4h 16.58 Z9.zZ8 46.00 16.72 QF
3 264,74 14.10 1.57 14.23 29.90 46,00 16.10 QF
4 392.78 1hR.Z2ZA 1.53 .62 ZR.71 4n.00 19.259 [w] s
5 439.34 17.03 zZ.04 1z .25 31.40 46.00 14.60 QF
] S65.44 15,30 zZ.16 7.81 29.27 46.00 16.73 QF
Remark=s: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The ewission lewels thar are 20dB below the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX

FCC ID:HEDSMC2536WAG2
Page 4-6

No.6 Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, Guanglong, China

T=l:+486-755-2Z66394395
Fax:+836=-755-Z6632577
Fosroods: 518057

Data: 6 File: D:2008 Report Data\T"TP-LINK'ACSBO163.EMI (6)
0 Lewvel (dBuvim) Date: 2008-05-14
FCCPART156 C
i
|
4D———J
4]
030 224, 418. 612, BO6. 1000
. Frequency {(MHz
Trace: (Discrete) fuency {MHz)
S3ite no. : 3¢ Chawber Radiation Data no. HE
Di=s. / Anr. m 2535 Anr.. pol. @ VERTTCAL
Limit FCC PLRT1S C
Ernv. 7/ Ins. Z4*C/56% ESWVSZ0 Engineer @ Jamy
EUT EliteCDnnectTH Dualband Wireless Cardbus Adapter
FPower Rating DC 3.3V From PC AC 120V/60Hz
Test Mode TE wode
M/ SMCZ536W-AGE
Ant . Calble Emis=ion
Freq. Factor Loss Reading Level Limits Margin Remark
|MH=z) (B m) f=1:N] [ ABuW) [dBuv/ m)  (dBuv/m) [ dEB)
1 51.34 5.4Z2 a.35 z1.05 30.35 40,00 9.65 QF
2 99.54 10.40 1.09 zZ0.34 31.83 43,50 11.a87 aF
3 2R4.74  14.10 1.57 11./5 27.36 46.00 15. 64 QF
4 J66.59  15.43 1.76 13.60 30.79 4a.00 15.:21 QF
5 497 .54 1G5.10 2.04 11.35 31.49 46.00 14.51 QF
] 994,158 Z24.1Z2 2.77 7.96 34.85 54.00 19.15 QoF
Bemark=: 1. Emwission Lewvel= Antenns Factor 4+ Cable Los= + Reading.

The emission lewvels that are Z20dB helow the official
limir are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-7

Frequency: 1GHz~4GHz

i No.6 Ke Feno Road,Bl:ck 52,
| I IX ShenZhen Science & Incdustry Park
Noutou, Shenzhen, Guanglong, China

Tel:+586-755-266359495-7
Fax:4+586-755-26632877
Postecode: 515057

Data: 91 File: D:12008 report dataiT\TP_LINK.ACSBQ163.EMI (138)
14 LEve! (dBuvim) Date: 2008-04-30
2
FCC PART 15C PEAK
55 FCC PART 15C AV

3
| b el
! anNNWM“W*“¢“JMMﬁ

1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. : RF Chamber Data no. : 91
Dis. ¢ Ant. : 3m 3115 FACTOR Ant., pol. : VERTICAL
Limit : FCC PART 15C PEALE
Env. / Ins. : Z23+%C/54% Engineer : Jamy
EUT : EliteConnect™ Duslband Wireless Cardbus Ldapter
Power Rating: DC 3.3V From FC AC 120V/60Hz
Test Mode : IEEES0Z.11k CH1:2412MH= Tx
M/ : SMCZE36W-4G2
int. Cakhle mp Emission
Fred. Factor Loss Factor Reading Level Limits Margin ERewark
[MH=) {dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 1720.00 26.54 5.87 35.55 42.51 39.17 74,00 34.83 Peak
2 2412 .00 29.03 .73 3E5.18 94.32 24,90 74.00 -Z0.90 Peak
3 3175.00  31.47 g8.03 34.95 41.75 446.30 74,00 27.70 Peak
Femarks: 1. Emwission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The ewission lewvels that are 20d4B below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2

Page 4-8

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7

Fax:+56-755-26632877

Postocode: 515057

Data: 92 File: D:2008 report data'T'TP-LINK\ACSBQ163.EMI (138)
110 Lewvel (dBuvim) Date: 2008-04-30
2
FCC PART 15C PEAK
55 FCC PART 15C AY
{Mwmmwwhww”uwwwwﬁ“
14ﬂwwmﬁwwﬁmmj
l]1I]I]I] 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. RF Chamber DIata no. HE=
Dis. / Ant. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC PART 15C PELAE
Env. / Ins. 23%C/54% Engineer Jammy

EUT H
Fower Rating:

EliteConnect™ Dualband Wireless Cardbus Ldapter

DC 3.3V From PC AC 120V/60Hz
IEEES0Z.11h CH1:2412ZMH=z Tx
SIMCZ536WM-AGE

Test HMode
MW
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1g19.00 27.07 5.84 35.46 39.83 37.28 74,00 36.72 Peak
2 241- .00 29.03 6.73 35.18 102.90 103 .45 74.00 2 -29.45 Peak
3 3Z214.00 31.57 .15 34.93 40.32 45.09 74,00 Z25.91 Peak

Remarks: 1.

Emission Lewvel=

2. The ewission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss - Amp Factor + Beading.

Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2

Page 4-9

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7

Fax:+56-755-26632877

Postocode: 515057

Data: 93 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

Lewel (dBu\im)
110

Date: 2008-04-30

FCC PART 15C PEAK
55 FCC PART 15C oY
3
kNwJwAﬂdmﬁmﬂwmmﬁqmumdprMMMmehmm
1
e e
l]1I]I]I] 1600. 2800. 3400. 4000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 93
Di=. / Ant. : 3m 3115 FACTOR Lnt. pol. HORIZONTAL
Limit : FCC PART 15C
Env. / Ins. 23%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEEE0Z .11k CHA:Z437MHz Tx
MW : BMCES536W-AGE
Ant. Cahle Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MHz) {dE/m) [dE) [dBu¥W/m) [dBuV/m) (dE)
1144.00 2Z4.67 4,67 35.36 74,00 38.64 Pealk
2 2437.00 29.11 6.80 35.17 102.39 103.13 74,00 -29.13 Peak
3 3865.00 33.45 9,52 47 .62 74,00 Z6.38 Peak

Femarks: 1. Ewission Lewel=
2. The ewission lewels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss - Amp Factor + Beading.

Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-10

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 94 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
110 Lewvel (dBuYim) Date: 2008-04-30
2
FCC PART 15C PEAK
55 FCC PART 15C oY
3WW
1
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : EF Chamber DIata no. HER=F
Di=. / Ant. : 3m 3115 FALACTOR Lnt. pol. : WERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEE0Z.11kh CHE:Z437MH=z Tx
MW 1 BMCZS3EW-AGZ
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MHz) {dE/m) [dE) [dE) (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1Z264.00 2Z4.94 4,858 35.95 39.88 33.75 74,00 40.25 Pealk
2 2437.00 29.11 6.80 35.17 94.23 94,97 74.00 -z0.97 Peak
3 3154.00 31.43 7.99 34,96 40.852 45.25 74,00 zZ8.72 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Amp Factor + Reading.

2. The ewission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-11

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 95 File: D:2008 report dataiT\TP-LINKACSBQ163.EMI (138)
11 LEve! (dBuVim) Date: 2008-04-30
3
FCC PART 15C PEAK
55 FCC PART 15C AV

kﬂwmnwwhwxﬂwmf“ﬂﬂ”j
A i gt S
2

—_

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 95
Di=. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEZ02.11k CH11:2462MH=z Tx
MM : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 1099.00 24,60 4.56 36.11 42.77 35.82 74,00 38.15 Peak
2 2008.00 Z28.046 .21 35.30 39.14 3g8.11 74,00 35.89 Peak
3 Z462 .00 29,15 6.54 35.17 89Z2.Z26 93.05 74,00 -19.05 Peak
4 3253.00 31.7a §.25 34.9z2 42.19 47.31 74.00 Z2G6.69 Peak
Femarks: 1. Emwission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The ewission lewvels that are 20d4B below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2

Page 4-12

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 96 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
110 Lewvel (dBuYim) Date: 2008-04-30
2
FCC PART 15C PEAK
55 FCC PART 15C oY
3
4 R R
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : EF Chamber DIata no. HE=1]
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEZ02.11k CH11:2462MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
2314.00 Z28.79 .63 35.20 39.7%8 39.97 74,00 34.03 Peak
2 2452 .00 29.15 6.84 35.17 102.59 103 .41 74.00 0 -29.41 Peak
3 3700.00 3Z.946 S9.20 34.79 40.22 47.59 74,00 Z6.41 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Amp Factor + Reading.

2. The ewission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2

Page 4-13

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7

Fax:+56-755-26632877

Postocode: 515057

Data: 97 File: D:2008 report data'T'TP-LINK\ACSBQ163.EMI (138)
110 Lewvel (dBuvim) Date: 2008-04-30
2
FCC PART 15C PEAK
55 FCC PART 15C AY
{mawwwMMwﬂHW*”“”
1
l]1I]I]I] 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. RF Chamber DIata no. HE=0
Dis. / Ant. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC PART 15C PELAE
Env. / Ins. 23%C/54% Engineer Jammy

EUT H
Fower Rating:

EliteConnect™ Dualband Wireless Cardbus Ldapter

DC 3.3V From PC AC 120V/60Hz
IEEES0Z .11y CH1:2412ZMH=z Tx
SIMCZ536WM-AGE

Test HMode
MW
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1zgd4.00 24,94 4.88 35.95 40.14 34.01 74,00 39.99 Peak
2 241- .00 29.03 6.73 35.18 102,22 102.80 74.00 -Z5.80 Peak
3 3295.00 31.50 .35 34.91 40.79 446.01 74,00 Z7.89 Peak

Remarks: 1.

Emission Lewvel=

2. The ewission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss - Amp Factor + Beading.

Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-14

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 98 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
110 Lewvel (dBuYim) Date: 2008-04-30
2
FCC PART 15C PEAK
55 FCC PART 15C oY
K
WHWW‘MM”
1
WWMM
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 95
Di=. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEES02.11g CH1:2412MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1444 00 25.27 5.21 35.79 39.9g8 34.65 74,00 39.35 Peak
2 241- .00 29.03 6.73 35.18 92.57 93.15 74.00 -19.15 Peak
3 3Z214.00 31.57 .15 34.93 41.33 446.10 74,00 Z7.80 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Amp Factor + Reading.

2. The ewission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-15

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 99 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
110 Lewvel (dBuYim) Date: 2008-04-30
2
FCC PART 15C PEAK
55 FCC PART 15C oY
3
MMWWM
1
MMW""‘*“"M
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 99
Di=. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEES02.11g CHE:Z2437MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
100.00 25.91 E.46 35.66 40.61 36.32 74,00 37.68 Peak
2 2437.00 29.11 6.80 35.17 91.28 Qz.02 74,00 -15.02 Peak
3 3Z250.00 31.66 .25 34.92 41.57 46.54 74,00 27 .46 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Amp Factor + Reading.

2. The ewission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2

Page 4-16

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7

Fax:+56-755-26632877

Postocode: 515057

Data: 100 File: D:2008 report data'T'TP-LINK\ACSBQ163.EMI (138)
110 Lewvel (dBuvim) Date: 2008-04-30
FCC PART 15C PEAK
55 FCC PART 15C AY
3
bt M b A A bl e
1
l]1I]I]I] 1600. 2200. 2800. 3400, 4000
Frequency (MHz)
3ite no. RF Chamber DIata no. : 100
Dis. / Ant. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC PART 15C PELAE
Env. / Ins. 23%C/54% Engineer Jammy

EUT H
Fower Rating:

Test HMode
MW
Fredq.
[MH=z)
1990.00

Z 2437 .00

EliteConnect™ Dualband Wireless Cardbus Ldapter

DC 3.3V From PC AC 120V/60Hz
IEEES0Z .11y CHE:Z2437MHz Tx
SIMCZ536WM-AGE

Lnt. Calble Amp Emis=sion

Factor Loss Factor Reading Level Limits Margin Eemark
{dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)

27.97 .16 35.30 38.98 37.81 74,00 36.19 Peak
29.11 6.80 35.17 101.93 102.67 74.00 0 -Zg.67 Peak
3l.66 .25 34.92 41.58 46.55 74,00 Z27.45 Peak

3 3a50.00

Remarks: 1.

Emission Lewvel=

2. The ewission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss - Amp Factor + Beading.

Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2

Page 4-17

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7

Fax:+56-755-26632877

Postocode: 515057

Data: 101 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
110 Lewvel (dBuYim) Date: 2008-04-30
FCC PART 15C PEAK
55 FCC PART 15C oY
3
wnHMw&hﬂmﬂmdﬂﬂmﬂdﬂw
1
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. RF Chamber DIata no. 101
Dis. / Ant. 3 3115 FACTOR int. pol. HORIZONTAL
Limit FCC PART 15C PELAE
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Adapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z.11g CH11:2462MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1g19.00 27.07 5.84 35.46 39.3%8 36.80 74,00 37.20 Peak
2 2452 .00 29.15 6.584 35.17 100.96 101.75 74.00 0 -=-27.78 Peak
3 3ZZ0.00 31.481 .15 34.93 41.14 45.95 74,00 Z5.05 Peak

Remarks: 1.

Emission Lewvel=

2. The ewission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss - Amp Factor + Beading.

Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-18

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 102 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
110 Lewvel (dBuYim) Date: 2008-04-30
2
FCC PART 15C PEAK
55 FCC PART 15C oY
iwwww
1
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 102
Di=. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Adapter
Power Rating: DC 3.3V From FC AC 120V/60H=z
Test Mode : IEEEZ02Z.11g CH11:2462MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
19¢69.00 27.88 .11 35.32 39.2%8 37.93 74,00 36.07 Peak
2 2452 .00 29.15 6.84 35.17 93.63 94.45 74.00 @ -Z0.45 Peak
3 3285.00 31.76 .25 34.92 40.26 45.35 74,00 Z58.62 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Amp Factor + Reading.

2. The ewission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-19

Frequency: 4GHz~18GHz

i No.6 Ke Feno Road,Bl:ck 52,
| I IX ShenZhen Science & Incdustry Park
Noutou, Shenzhen, Guanglong, China

Tel:+586-755-266359495-7
Fax:4+586-755-26632877
Postecode: 515057

Data: 103 File: D:2008 report dataiT' TP-LINK\ACS80163.EMI (138)

110 Lewel (dBu\im) Date: 2008-04-30

FCC PART 15C PEAK

55 7 3M
YRLTOND | Ro LA

0

4000 6800, a600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. : RF Chamber Data no. 103
Dis. ¢ Ant. : 3m 3115 FACTOR Ant., pol. : VERTICAL
Limit : FCC PART 15C PEALE
Env. / Ins. : Z23+%C/54% Engineer : Jamy
EUT : EliteConnect™ Duslband Wireless Cardbus Ldapter
Power Rating: DC 3.3V From FC AC 120V/60Hz
Test Mode : IEEES0Z.11k CH1:2412MH= Tx
M/ : SMCZE36W-4G2
int. Cakhle mp Emission
Fred. Factor Loss Factor Reading Level Limits Margin ERewark
[MH=) {dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4324.00 34.02 10.55 354.49 35.44 45.52 74,00 25.45 Peak
2 7236.00 37.39 12.16 Z4.44 34,97 E0.08 74,00 23.92 Peak
3 9¢453.00 38.11 14.13 35.92 36.08 52.40 74,00 21.60 Peak
Femarks: 1. Emwission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The ewission lewvels that are 20d4B below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-20

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 104 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
Lewvel (dBuYim) Date: 2008-04-30
100
FCC PART 15C AV
50 1 3 2
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 104
Di=. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 152 AWV
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEZ02.11k CH1:2412MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion

Fredq. Factor Loss Factor Reading Level Limits Margin Eemark

[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)

4g24.00 34.02 10.55 34.49 35.37 45,45 54,00 3.55 Lverage

2 7236.00 37.39 1Z.16 S4.44 31.38 46.49 54.00 7.51 byrerage
3 9¢45.00 35.11 14.13 355.92 31.08 47 .40 54,00 &. 60 bverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Amp Factor + Reading.

2. The ewission lewels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-21

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 105 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

” WLWMW
1

u4ﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 105
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCOWTAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Adapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEZ02.11k CH1:2412MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 4g24.00 34.02 10.55 34.49 35.33 45,41 74,00 Z8.E59 Peak
2 7236.00 37.39 1Z.16 S4.44 35.01 50.12 74,00 23.885 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-22

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 106 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
100 Lewvel (dBuYim) Date: 2008-04-30
FCC PART 15C AV
50
1 2
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 1046
Di=. / Ant. : 3m 3115 FACTOR int. pol. HORIZONTAL
Limit : FCC PART 152 AWV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z.11k CH1:2412MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 4g24.00 34.02 10.55 34.49 34,33 44,47 54,00 Q.59 Lverage
2 7236.00 37.39 1Z.16 3$4.44 30.01 45.12 54.00 5.85 byrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-23

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 107 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

551 M
M

u4ﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 107
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCOWTAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEZ02.11k CHE:Z437MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 474,00 34.16 10.56 34.483 36.88 47,12 74,00 Z6.858 Peak
2 7311.00 37.50 0 12,17 Z4.46  33.14 45.35 74,00 25.65 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-24

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 108 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
100 Lewvel (dBuYim) Date: 2008-04-30
FCC PART 15C AV
50 1 2
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 105
Di=. / Ant. : 3m 3115 FACTOR int. pol. HORIZONTAL
Limit : FCC PART 152 AWV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z .11k CHE:2437MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 474,00 34.16 10.56 34.483 34.88 45,12 54,00 3.88 Lverage
2 7311.00 37.50 0 12,17 Z4.46  31.14 46.35 54.00 7.65 byrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-25

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 109 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

5 M

o]

u4ﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 109
Di=. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEZ02.11k CHE:Z437MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 474,00 34.16 10.56 34.483 33.60 43 .84 74,00 30.16 Peak
2 7311.00  37.50 0 12,17 Z4.46  32.88 45.09 74,00 25.91 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-26

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 110 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
100 Lewvel (dBuYim) Date: 2008-04-30
FCC PART 15C AV
50 1 3
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. iia
Di=. / Ant. : 3m 3115 FACTOR int. pol. VERTICAL
Limit : FCC PART 152 AWV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z .11k CHE:2437MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 474,00 34.16 10.56 34.483 35.60 45.84 54,00 3.16 Lverage
2 7311.00  37.50 0 12,17 Z4.46  30.88 446.09 54.00 7.91 byrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-27

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 111 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

* M
2

1M
W
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 111
Di=. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEZ02.11k CH11:2462MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 49z24.00 34.29 10.58 34.47 33.:2E 43 .65 74,00 30.35 Peak
2 738e.00  37.e3 12.31 34.47  33.78 49.25 74,00 24.75 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-28

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 112 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
100 Lewvel (dBuYim) Date: 2008-04-30
FCC PART 15C AV
50 1 2
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 11z
Di=. / Ant. : 3m 3115 FACTOR int. pol. VERTICAL
Limit : FCC PART 152 AWV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z .11k CH11:2462MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 49z24.00 34.29 10.58 34.47 35.2E 45,65 54,00 3.35 Lverage
2 73ge.00 37.e3 12.31 34.47 31.78 47.25 54.00 G.75 byrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-29

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 113 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

585
1 2

u4ﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 113
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCOWTAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEZ02.11k CH11:2462MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 492400 34.29 10.58 34.47 37,77 45,17 74,00 25.83 Peak
2 73ge.00  37.e3 12.31 34.47  33.18 45.65 74,00 25.35 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-30

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 114 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
Lewvel (dBuYim) Date: 2008-04-30
100
FCC PART 15C AV
50 1 2
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 114
Di=. / Ant. : 3m 3115 FACTOR int. pol. HORIZONTAL
Limit : FCC PART 152 AWV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z .11k CH11:2462MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 49z24.00 34.29 10.58 34.47  35.°77 46,17 54,00 7.83 Lverage
2 738e.00 37.e3 12.31 34.47  32.18 47.65 54.00 5.35 byrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-31

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 115 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

55 M
et

u4ﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 115
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCOWTAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEES02.11g CH1:2412MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 4g24.00 34.02 10.55 34.49 32,86 42 .94 74,00 31.06 Peak
2 7236.00 37.39 1Z.16 S4.44 34.04 49.15 74,00 24 .85 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-32

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 116 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
Lewvel (dBuYim) Date: 2008-04-30
100
FCC PART 15C AV
50
1 2
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 114
Di=. / Ant. : 3m 3115 FACTOR int. pol. HORIZONTAL
Limit : FCC PART 152 AWV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z2.11yg CH1:2412MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 4g24.00 34.02 10.55 34.49 33.86 43 .94 54,00 10.06 Lverage
2 7236.00 37.39 1Z.16 S4.44 31.04 46.15 54.00 7.85 byrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-33

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 117 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

55
2

u4ﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. @ 117
Di=. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEES02.11g CH1:2412MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 4g24.00 34.02 10.55 34.49 32,75 42 .83 74,00 31.17 Peak
2 7236.00 37.39 1Z.16 3$4.44 33.8:2 45.93 74,00 25.07 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-34

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 118 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
100 Lewvel (dBuYim) Date: 2008-04-30
FCC PART 15C AV
50
1 ?
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 115
Di=. / Ant. : 3m 3115 FACTOR int. pol. VERTICAL
Limit : FCC PART 152 AWV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z2.11yg CH1:2412MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 4g24.00 34.02 10.55 34.49 33.7E 43 .83 54,00 10.17 Lverage
2 7236.00 37.39 1Z.16 3$4.44 29.8:2 44,93 54.00 Q.07 byrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-35

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 119 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

% ﬂrwwwwwwHMnMwﬁMWWh)wﬁmﬂHwM#hmJW#V*ﬁMM%h“m“NUbWVWfMMﬂk
2

Lavwh”Jm#MMN
et
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 119
Di=. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Adapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEES02.11g CHE:Z2437MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 474,00 34.16 10.56 34.483 33.68 43 .92 74,00 30.08 Peak
2 7311.00  37.50 0 12,17 Z4.46  34.:5 49,45 74,00 24.54 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-36

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 120 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
100 Lewvel (dBuYim) Date: 2008-04-30
FCC PART 15C AV
50
1 2
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. iz0
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Adapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test HMode IEEES0Z.11g CHE:Z2437HMHz Tx
MW SMCZE3IEW-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) {dE/m)  (dE) (dE)  (dBu¥v) (dBEuW/m) (dBuV/m)  (dE)
1 4574.00 34.16 10.56 34.48 34.68 44 .92 54.00 9.058 bverage
Z 73l1.00 0 37.50  12.17  34.46  31.Z5 46.46 54.00 7.54 bvrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-37

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 121 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

* M
"

1M
BESL
u4ﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 121
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCOWTAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEES02.11g CHE:Z2437MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 474,00 34.16 10.56 34.483 33.80 44 .04 74,00 29,96 Peak
2 7311.00 37.50 0 12,17 34.46  33.02 45.23 74,00 25.77 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-38

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 122 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
100 Lewvel (dBuYim) Date: 2008-04-30
FCC PART 15C AV
50 1 2
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 122
Di=. / Ant. : 3m 3115 FACTOR int. pol. HORIZONTAL
Limit : FCC PART 152 AWV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z .11y CHE:2437MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 474,00 34.16 10.56 34.483 34.80 45.04 54,00 3.96 Lverage
2 7311.00 37.50 0 12,17 34.46 31.02 46.23 54.00 A byrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-39

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 123 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

55
EM

u4ﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 123
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZCOWTAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEZ02Z.11g CH11:2462MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 492400 34.29 10.58 34.47 32.76 43.16 74,00 30.84 Peak
2 738e.00  37.e3 12.31 34.47  34.0¢6 49,53 74,00 24.47 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-40

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 124 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
Lewvel (dBuYim) Date: 2008-04-30
100
FCC PART 15C AV
50 ] 5
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 124
Di=. / Ant. : 3m 3115 FACTOR int. pol. HORIZONTAL
Limit : FCC PART 152 AWV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z.11g CH11:2462MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 492400 34.29 10.58 34.47  33.76 44,16 54,00 a.84 Lverage
2 73g8e.00  37.e3 12.31 34.47  30.0¢6 45.53 54.00 g.47 byrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-41

e Mo.& Ke Feng Road.Bl:ck 52,
| l Ix 3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China

Tel:+56-755-26659495-"7
Fax:+586-755-26632877
Postocode: 515057

Data: 125 File: D:'2008 report data'T'TP-LINKWACS8Q163.EMI (138)

110 Lewvel {(dBulim) Date: 2008-04-30

FCC PART 15C PEAK

55
2

u4ﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. : 125
Di=. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 152 PEALE
Env. / Ins. @ Z23+%C/54% Engineer : Jamy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode : IEEEZ02Z.11g CH11:2462MH=z Tx
MW : BMCES536W-AGE
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 49z24.00 34.29 10.58 34.47 34.50 44,90 74,00 Z9.10 Peak
2 73g8e.00  37.e3 12.31 34.47  33.:21 45. 65 74,00 25.32 Peak
Femmarks: 1. Ewmission Lewel= Antenhasa Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



AUDIX 2

FCC ID:HEDSMC2536WAG2
Page 4-42

No.& Ee Feng Rosad.El:ck 52.
3henZhen 3cience & Industry FPark
Noutow, ShenZhen, GuangDbong, China
Tel:+56-755-26659495-"7
Fax:+586-755-26632877

Postocode: 515057

Data: 126 File: D:2008 report data'T'\TP-LINK\ACS8Q163.EMI (138)
100 Lewvel (dBuYim) Date: 2008-04-30
FCC PART 15C AV
50 .
1
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
3ite no. : EF Chamber DIata no. 126
Di=. / Ant. : 3m 3115 FACTOR int. pol. VERTICAL
Limit : FCC PART 152 AWV
Env. / Ins. 23%C/54% Engineer Jammy
EOT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Bating: DC 3.3V From FC AC 1Z0V/60Hz
Test Mode IEEES0Z.11g CH11:2462MH= Tx
MW SHCZ2536WM-AG2
Lnt. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=z) {dE/m) [dE) [dE] (dBu¥W) (dBu¥W/m) [dBuV/m) (dE)
1 4924 00 34.29 10.58 34.47 33.50 43 .90 54,00 10.10 Lverage
2 73ge.00 37.e3 12.31 34.47 31.:21 46,65 54.00 T.32 byrerage

Etnission Lewel=

Antenna Factor + Cable Loss -

Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official

liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2
Page 4-43

Frequency: 18GHz~25GHz

[ Mo.6 Ke Feng Road,Bl:ck 52,
| l IX ShenZhen Zcience & Industry Park
Noutow, ShenZhen, Guanglong, China

Tel:+56-755-26639495=-"7
Fax:+86-755-26632877
Postoode: 515057

Data: 128 File: D: 2008 report data'T\TP-LINKACS8Q163.EMI {138)
100 Level {dBu/my) Date: 2008-04-30
FCC PART 15C AW
50

et A8 gttt e g

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. : RF Chsamber Data no. 125
Di=s. / Ant. : 3m Aint, pol. : HORIZCHNTAL
Limit : FCC PART 15C AV
Env. / Ins. : 2Z3+%C/54% Engineer : Jamy
EUT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Fower Rating: DC 3.3V From PC AC 120V/60H=z
Test Mode : IEEESOZ.11b CH1:2412MH=z Tx
MSN T 3MC2536W-AG2
Data: 127 File: D:'2008 report data'T'TP-LINKIACS8Q163.EMI (138)
100 Level {dBu\Y/im) Date: 2008-04-30
FCC PART 15C AW
50

bl A1t e b b

0 18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. : RF Chsamber Data no. : 127
Dis. / Aint. : 3m int., pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. @ 23+%C/54% Engineer @ Jamy
EUT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Fower Rating: DC 3.3V From PC AC 120V/60H=z
Test Mode : IEEES0Z.11b CH1:2412HMHz Tx
M D ZMCZS556W-AGE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2

Page 4-44
i) No.&6 Ke Feng Road,Bl:ck 52,
| I Ix ShenzZhen Zcience & Industry Park
Noutou, Shenihen, GuangDbong, China

Tel:+836-755-26639495-7
Fax:+86-755-26632877
Postoode: 518057

Data: 129 File: Dx'2008 report data'T'TP-LINKACS8Q163.EMI (138)
100 Level (dBuvim) Date: 2008-04-30
FCC PART 15C AW
50

WWWMWW

0 18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. : RF Chember Data no. : 129
Di=s. / Ant. : 3m Aint, pol. : HORIZCHNTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23+%C/54% Engineer : Jamy
EUT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Fower Rating: DC 3.3V From PC AC 120V/60H=z
Test Mode : IEEES0Z.11b CHE:2437HHz Tx
M/N T 3MC2536W-AG2
Data: 130 File: D:'2008 report data'T'TP-LINK\ACS8O163.EMI (138)
100 Level (dBuv/m) Date: 2008-04-30
FCC PART 15C AW
50

M«MWWAW“WNWWW

0 18000 19400. 20800. 22200. 23600. 25000
Fregquency (MHz)
Jite no. : RF Chamber Data no. 1 130
Dis. / Ant. : 3m Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 2Z3+%C/54% Engineer : Jamy
EUT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Fower Fating: DZ 3.3V From PC AC 120V/60H=z
Test Mode : IEEES0Z.11k CHG6:2437MHz Tx
M/N 1 SMC2536W-AGE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2

Page 4-45
i) No.&6 Ke Feng Road,Bl:ck 52,
I I IX ShenzZhen Zcience & Industry Park
Noutou, Shenihen, GuangDong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postocode: 515057

Data: 132 File: D: 2008 report data'T\TP-LINKACS8Q163.EMI {138)
00 Level {dBuv/my) Date: 2008-04-30
FCC PART 15C AV
50

MWWWWMWWWWWW

0 18000 19400. 20800, 22200, 23600. 25000
Frequency (MHz)
Jite no. : RF Chamber Data no. 1 132
Di=s. / Ant. : 3m int. paol. @ HORIZCMWTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT 1 EliteConnect™ Duslband Wireless Cardbus Adapter
Power Rating: DC 3.3V From PC AC 1Z0V/60Hz
Test Mode : IEEES0Z.11b CH11:2462ZMHz Tx
M/N T SMCZ536W-AGE
Data: 131 File: D:'2008 report data'T'TP-LINK\ACS8O163.EMI (138)
100 Level (dBuv/m) Date: 2008-04-30
FCC PART 15C AW
50

b b oL A P At ot At it s

0 18000 19400. 20800. 22200, 23600, 25000
Frequency (MHz)
Jite no. : RF Chamber Data no. 1 131
Di=. / Ant. : 3m int. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. /S Ins. @ Z3*C/54% Engineer @ Jemy
EUT 1 EliteConnect™ Duslband Wireless Cardbus Adapter
Power Rating: DC 3.3V From PC AC 120V/60Hz
Test Mode : IEEES0Z.11b CH11:2462ZMHz Tx
H/N T SMCZ536W-AGE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2

Page 4-46
i) No.&6 Ke Feng Road,Bl:ck 52,
| I Ix ShenzZhen Zcience & Industry Park
Noutou, Shenihen, GuangDbong, China

Tel:+836-755-26639495-7
Fax:+86-755-26632877
Postoode: 518057

Data: 133 File: Dx'2008 report data'T'TP-LINKACS8Q163.EMI (138)
100 Level (dBuvim) Date: 2008-04-30
FCC PART 15C AW
50

WWWWWWWNWWM

0 18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. : RF Chember Data no. - 133
Lis. / Aint. : 3m bnt. pol. : HORIZCOMTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23+%C/54% Engineer : Jamy
EUT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Fower Rating: DC 3.3V From PC AC 120V/60H=z
Test Mode : IEEESOZ.11g CH1:2412MH=z Tx
M/N T 3MC2536W-AG2
Data: 134 File: D:'2008 report data'T'TP-LINKIACS8Q163.EMI (138)
100 Level {dBuY/m) Date: 2008-04-30
FCC PART 15C AW
50

*WWWWWM

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. : RF Chember Data no. : 154
Di=. / Ant. @ 3m int. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 2Z3+%C/54% Engineer : Jamy
EUT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Fower Rating: DC 3.3V From PC AC 120V/60H=z
Test Mode : IEEES0Z.11g CH1:2412MH=z Tx
M/ 1 SMCES3EW-AGE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2

Page 4-47
i) No.&6 Ke Feng Road,Bl:ck 52,
| I Ix ShenzZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-"7
Fax:4+56-755-26632877
Postocode: 515057

Data: 136 File: D:'2008 report data'T\TP-LINKIACS8Q163.EMI {138)
100 Lewvel (dBuv/m) Date: 2008-04-30
FCC PART 15C AV
50

et AP b TS o

0 18000 19400. 20800, 22200, 23600. 25000
Frequency (MHz)
Jite no. : RF Chamber Data no. HRc
Di=s. / Aint. : 3m hnt. pol. : HORIZCOWTAL
Limit : FCC PART 15C AV
Env. / Ins. @ 23%C/54% Engineer @ Jeaoy
EUT : EliteConnect™ Dualband Wireless Cardbus Ldapter
Power Rating: DC 3.3V From PC AC 120V/60Hz
Test Mode : IEEES0Z.11g CHeE:2437MH=z Tx
M D ZMCZS556W-AGE
Data: 135 File: D:'2008 report data'T'TP-LINKIACS8Q163.EMI (138)
Level {dBuY/m) Date: 2008-04-30
100
FCC PART 15C AW
50

b g ML st e b4

0 18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. : RF Chember Data no. : 135
Di=. / Ant. @ 3m int. pol. @ VERTICAL
Limit : FCC PART 15C AWV
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT 1 EliteConnect™ Duslband Wireless Cardbus Adapter
Power Rating: DC 3.3V From PC AC 1Z0V/60Hz
Test Mode : IEEES0Z.11g CHG:2437MH=z Tx
M/N T SMCZ536W-AGE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2

Page 4-48
i) No.&6 Ke Feng Road,Bl:ck 52,
I I IX ShenzZhen Zcience & Industry Park
Noutou, Shenihen, GuangDong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postocode: 515057

Data: 137 File: D:'2008 report data'T'TP-LINKACS8Q163.EMI (138)
00 Level {dBu/my) Date: 2008-04-30
FCC PART 15C AV
50

Wkt P b o e By

0 18000 19400. 20800. 22200, 23600, 25000
Frequency (MHz)
Jite no. : RF Chamber Data no. D 137
Di=. / Ant. : 3m int., pol. : HORIZCNMTAL
Limit : FCC PART 15C AV
Env. /S Ins. @ Z3*C/54% Engineer @ Jemy
EUT 1 EliteConnect™ Duslband Wireless Cardbus Adapter
Power Rating: DC 3.3V From PC AC 120V/60Hz
Test Mode : IEEES0Z.11g CH11:2462MHz Tx
MM T SMCZ536W-AGE
Data: 138 File: D:'2008 report data'T'TP-LINKACS8Q163.EMI {138)
100 Level (dBuv/m) Date: 2008-04-30
FCC PART 15C AV
50

%WMWWMWMWWMW

0 18000 19400. 20800, 22200, 23600. 25000
Frequency (MHz)
Jite no. : RF Chamber Data no. 1 138
Di=s. / Ant. : 3m int. pol. @ VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 23*C/54% Engineer : Jamy
EUT 1 EliteConnect™ Duslband Wireless Cardbus Adapter
Power Rating: DC 3.3V From PC AC 1Z0V/60Hz
Test Mode : IEEES0Z.11g CH11:2462MHz Tx
M/N T SMCZ536W-AGE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



Conducted emission test data:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Marker

Select Marker
1 2 3 4

Normal

Delta

b ]

Delta Pair
(Tracking Ref)
Ref A

Span Pair

Span Center!
Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test CH6: 2437MHz

Agilent L Marker

Select Marker:

Normal

Delta

Delta Pair
(Tracking Ref)
Ret A

Span Pair
Span Center!

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz

Marker

Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Ref a

Span Pair
Span Center!

Off

More:
1 of 2

Copyright 2000-2005 Agilent Technologies

FCC ID:HEDSMC2536WAG2
Page 4-50

Agilent L Display
Full Screen

Display Line
98.16 dBpY
Off

Limits»

Active Fctn
Position»
Top

Titler

Preferences»

Copyright 2000-2005 Agilent Technologies

Agilent L Display
Full Screen

Display Line
99.75 dBpY
On 0ff

Limits»

Active Fctn
Position»
Top

Titler

Preferences»

Copyright 2000-2005 Agilent Technologies

< Agilent L Marker

Select Marker
1

Normal

Delta

Delta Pair
(Tracking Ref)
Ref a

Span Pair
Span Center!

Off

More:
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264



FCC ID:HEDSMC2536WAG2

Page 5-1
5. 6dB Bandwidth Test
5.1.Test Equipment
Item |Equipment|Manufacture [Model No. |Serial No. Last Cal. Cal. Interval

r
Agilent E4446A US44300459 [May,10,08 |1 Year

1. Spectrum
Analyzer

2 RF Cable |MIYAZAKI |8D-FB NO 3 May,10,08 |1 Year

5.2.Test Information

EUT: EliteConnect™ Dualband Wireless Cardbus Adapter
M/N: SMC2536W-AG2

Test Date: May.14, 2008

Ambient Temperature: | 23°C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247

Test mode: IEEE 802.11b TX / IEEE 802.11g TX

Test Frequency: CH1: 2412MHz CH6: 2437MHz CH11: 2462MHz
Tested By: Jamy

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer . The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100 KHz RBW and
100 KHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

5.4.Test Results
Test Mode: IEEE 802.11b TX

CH 6dB Bandwidth (MHz) Limit Conclusion
12.53 >500 PASS
12.00 >500 PASS

11 13.07 >500 PASS

Test Mode: IEEE 802.11g TX

CH 6dB Bandwidth (MHz) Limit Conclusion
16.40 >500 PASS
6 16.53 >500 PASS
11 16.53 >500 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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Test Mode: IEEE 802.11b TX
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Test Mode: IEEE 802.11g TX
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6. OUTPUT POWER TEST

6.1.Test Equipment

Item| Equipment [Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 | SPeCUUM | dilent E4446A US44300459 | May,10,08 | 1 Year

Analyzer

2 Attenuator Agilent 8491B MY 39262165 | May,28, 08 1 Year
3 |Power sensor|  Anritsu MAZ2491A 032516 May, 10, 08 1 Year
4 | Power meter Anritsu ML2487A 6K00002472 | May, 10, 08 1 Year
5 RF Cable | Hubersuhner | SUCOFLEX 102 2861812 May,28, 08 1Year
6 RF Cable | Hubersuhner | SUCOFLEX 102 | 28862212 | May,28, 08 1 Year

6.2.Test Procedure

The transmitter output was connected to a power meter, use the power meter to read out
the peak out put power.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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Page 6-2
6.3.Test Results
EUT: EliteConnect™ Dualband Wireless Cardbus Adapter
MN: SMC2536W-AG2
Test Voltage: DC 3.3V From PC AC 120V/60Hz
Data Rate:11b 1Mbps ; 11g : 6Mbps ; (Note 1)
Ambient Temperature:23°C Relative Humidity: 60%
Test date: 2008/05/14 Test Site: RF site Tested by: Jamy
Test Results
Peak read Cable cable Peak Power | Limit
Softset | Mode | CH (dBm) loss1 | loss2 @Bm) | (dBm)
CH1 16.34 0.61 1.30 18.25 30.00
17.5 11b CHG6 16.52 0.61 1.30 18.43 30.00
CH11 16.56 0.62 1.30 18.48 30.00
CH1 18.75 0.61 1.30 20.66 30.00
15.5 119 CH6 18.89 0.61 1.30 20.80 30.00
CH11 18.72 0.62 1.30 20.64 30.00
Notel: According Exploratory test, These data rate have the maximum output power

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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BAND EDGE COMPLIANCE TEST

7.1.Test Equipment

Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. [Spectrum

Agilent E4446A US44300459 |May,10, 08 |1 Year
Analyzer
Amp HP 8449B 3008A00863 |May 10, 08 (1 Year
Antenna EMCO 3115 9607-4877 Jan. 23, 07 |1.5 Year

HF Cable |Hubersuhne [Sucoflex104

May 10, 08 |1 Year

7.2.Limit

According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in
which the spread spectrum intentional radiator in operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20dB below that in
the 100kHz bandwidth within the band that contains the highest level of the desired
power, In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in15.209(a).

7.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

7.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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o.6 Ee Feng Road,EBl;ck 52,
Zhenzhen 3cience & Industry FPark
Noutou, ShenZhen, Guanglhong, China

Tel:+56-7535-Z266359495-7
Fax:+56-755-Z6632877

Fostcode: 515057

Data: 83 File: D:'2008 report data'T'TP-LINK'ACSBQ163.EMI (155)
Lewvel (dBuvm) Date: 2008-04-29
120
B
4 FCC PART 15¢ PEAK
60 1 2 3
WENERY, SRITSYE T ST VL R SR RO VRS Y PETRIVER PSR PUTH IR T
0 2284 2314, 2344, 2374, 2404, 2434
Freguency (MHz)
dite no. 3i# Chambher Data nho. r &3
Dis. / A4nt. 3m 3115 FACTOR Ant. pol. @ HORIZCONTAL
Limit FCC PART 15C PEAE
Env. / Ins. Z23FC/54% Engineer : Jamy
EUT : EliteConnectTH Dualband Wireless Cardbus Adapter
Power Rating: DC 3.3V From PC AC 120%W/60H=
Test Mode IEEESO0Z .11k CH1:2412MH= Tx
Ant. Cable Lmp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Eemark
[MH=) [dB/m) [dE] (dE) [dBuvW) (dBuV/m) (dBuV/m) [dE]
1 Z300.20 28.75 .63 35.21 E7.04 E7.21 74.00 16.79 Peak
2 2365.15 28.91 .69 35.19 E56.41 56.8:2 74 .00 17.15 Peak
3 Z390.00 Zz28.99 .71 35.18 £55.55 56.07 74.00 17.93 Peak
4 2397.25 Z8.99 .73 35.18 71.73 72,27 74.00 1.73 Peak
5 Z400.00 Z28.99 6.73 35.18 65.50 G&.04 74,00 7,958 Peak
& 2413 .00 29.03 .77 3E5.17 102.41 103.04 74.00 -29.04 Peak

Remsrks: 1.
Z.

Emission Lewvel=

The ewmission lewels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss - Awp Factor + Beading.
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HNo.6 Ke Feng Road,EBl;ck 52,
ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 84 File: D:2008 report data'T'TP-LINK\ACS8Q163.EMI {155)
120 Level (dBulim) Date: 2008-04-29
G
4
Mg
60 FCC RART 15C i
1 273
0 2284 2314. 2344, 2374. 2404, 2434
Frequency (MHz)
Site no. 3f Chamber Data no. =T
Dis. / Aint. 3 3115 FLCTOR int. pol. : HORIZCNTAL
Limit FCC PART 15C AV
Env. / Ins. 2372/ 54% Engineer : Jamy

EUT

Test Mode

Fredq.
[MHz)

Remarks: 1.

EliteConnectT! Dualband Wireless Cardbus Adapter

Power Rating: DC 3.3V From PC AC 120V/60H=

IEEEG0Z.11h CH1:2412HMHe Tx

int. Cable Amp Emis=sion
Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[dB/m) [dE) [dE) (dBu¥W) (dBuV/m) (dBuv/m) =1=)1
g.51 35.21 43.76 43 .91 &4.00 io.09 Lrerage
.71 35.1%9 44.75 45.26 54.00 g.73 bverage
2390.00 22.99 .71 35.18 44.2g 44 .75 &4.00 Q.22 Lverage
5 25.99 .73 35.18 66.80 67.34 54.00 -13.34 brerage
.73 35.18 61.51 62 .05 &4.00 -8.05 Lverage
.77 35.17 99,82 100.:25 54.00 -45.25 brerage
Emiszsion Lewel= Antennas Factor + Cable Loss - Awp Factor + Reading.

2.

The emisszion lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-266359495-7

Fax:+56-755-Z66
FPostcode: 515057

32877

Data: 85 File: D:2008 report data'T\TP-LINKWACSBQ163.EMI (155)
Level (dBuYim) Date: 2008-04-29
120
1
FCC PART 15C PEAK
J 4
60 e
l]2431 2461. 2491. 2521. 2551, 2581
Frequency {(MHz)
Site no. 3# Chamber Data ho. : 85
Dis. / Ant. ko) 3115 FACTOR Ant. pol. @ HORIZONTAL
Limit FCC FART 15C FELE
Env. / Ins. 23¥CS54% Engineer : Jamy
EUT : EliteConnectTd Dualband Wireless Cardbus Ldapter
Power Rating: DC 3.3V From PC AC 120V/60H=
Test Mode IEEES0Z.11kb CH11:246ZMH=z Tx
int. Calble Lmp Emis=zion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dB/m) (dE) [dE) (ABuv) [(dBuV/m) (dBuv/m) [dE)
1 Z451.00 29.15 .54 35.17 102.2Z5 103.07 74.00 -29.07 Peak
2 Z483.50 29.19 .87 35.16 56.46 57.36 74,00 16.64 Peak
3 2437.70 29,23 5.87 35.15 &E5&.8E5 5E9.80 74.00 14.20 Peak
4 2571.40 Z29.47 7.01 35.13 55.79 58.14 74,00 15.86 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + EReading.

2. The emiszsion lewvels that are Z0dE kelow the cfficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+56-755-Z26632877

FPostcode: 515057

Data: 86 File: D:2008 report data'T\TP-LINKACSBQ163.EMI {155)
120 Level (dBul/m) Date: 2008-04-29
1
60 FCC PART 15C AY
3
i 24
l]2-'-131 2461, 2491, 2521, 2551, 2581
Frequency (MHz)
Site no. 3# Chawber Data no. : B6
Dis. / Lnt. chil 3115 FALCTOR int. pol. : HORIZOMNTAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54% Engineer : Jamy

EUT :
Power Rating:
Test Hode

Fredq.
[MH=)

2461.15
Z24835.50

EliteConnectT! Dualband Wireless cCardbus Ldapter
DC 3.3V From PC AC 120V/60H=z
IEEES0Z .11k CH11:2462MH= Tx

Eemark

Lyerage
bvrerage
Lyeraoge

int. Cahle lmp Emission
Factor Loss Factor Reading Level Limits Margin
(dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
Z29.15 6.54 35.17 96.65 97 .47 54.00 -43.47
29.19 .87 35.16 46.64 47 .54 &4.00 6.465
29.23 6.87 35.15 458.680 49 .55 54.00 4.45
Z29.25 .91 35.15 46.26 47 .25 54.00 6.75

1
2
3 Z2438.00
4 2491.00

Lwverage

Remarks: 1. Emission Lewvel=

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Antenna Factor + Cable Loss - Awp Factor + Reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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No.6 Ke Feng Road,Bl;ck 52,
3henZhen Zcience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+56-755-Z6632877

Postcode: 515057

Data: 87 File: D:2008 report data\TiTP-LINK\ACS8Q163.EMI {155)

12 LEve! (4BuVim) Date: 2008-04-29
B
" ;)/r FCC PART 15C P

sw !

i

2
60 1 "

Sice
Dis.
Limit
Ervw.
EUT

0 2284 2314, 2344, 2374. 2404. 2434
Frequency (MHz)
ho. 3# Chamwber Data no. @ 87
J Ant. 3 3115 FACTOR int. pol. @ HORIZONTAL
FCC FPART 15C PELKE
{ Ins. 23*C/54% Engineer : Jamy

Power Rating:

Test

Mode

Freq.

{MHz)

EliteConnectT! Dualband Wireless Cardbus LAdapter
DC 3.3V From PC AC 120V/60Hz
IEEESO2.11g CH1:2412MH= Tx

Remar

k

int. Calble Lmp Emis=sion
Factor Loss Factor Reading Lewvel Limits HMargin
[dE/m) (dE] (dE] [dBuv) (dBuV/m) [(dBuWV/m) [dE]
Z8.79 .63 35.20 E7.1%5 g7.37 74,00 16.63

&
Z8.95 6.71 35.1% 53.17 SE.64 74.00 15.36
Z28.95 .71 35.1% 62.34 62 .81 74,00 11.12
Z5.99 6.71 35.18 65.63 69,15 74.00 4.585
.99 6.73 35.18 83.63 gd.17 74.00 -10.17
Z29.03 6.77 35.17 106.24 106.87 74.00 -32.87

Remar

k=: 1.

Emis=zion Lewvel=

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cakble Loss - Amp Factor + Reading.
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HNo.6 Ke Feng Road,EBl;ck 52,
ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:+56-755-Z6632877
Postcode: 515057

Data: 88 File: D:2008 report data'T'TP-LINK\ACS8Q163.EMI {155)
120 Level (dBulim) Date: 2008-04-29
4
3
60 / FCC PART 15C A
P
1 _,/
0 2284 2314. 2344, 2374. 2404, 2434
Frequency (MHz)
Site no. 3f Chamber Data no. : B8
Dis. / Aint. 3 3115 FLCTOR int. pol. : HORIZCNTAL
Limit FCC PART 15C AV
Env. / Ins. 2372/ 54% Engineer : Jamy

EUT

Test Mode

Fredq.
[MHz)

£333.05 Z89.83

1
2
3 Z400.00 z25.99
4 2417.65 Z9.03

Remarks: 1.

EliteConnectT! Duaslband Wireless Cardbus Adapter

Power Rating: DC 3.3V From PC AC 120V/60Hz

IEEEGS0Z.11g CH1:2412HMHe Tx

int. Cable Amp Emis=sion
Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[dB/m) [dE) [dE) (dBu¥W) (dBuV/m) (dBuv/m) =1=)1
.65 35.20 43.49 43 .77 54.00 10.23 brerage
2390.00 Z25.99 .71 35.18 50.25 s50.77 54.00 3.25 bverage
.73 35.18 ©4.44 64,95 E4.00 -10.98 Lverage
6,77 35.17 953.58 94,21 54.00 -40.21 bverage
Emiszsion Lewel= Antennas Factor + Cable Loss - Awp Factor + Reading.

2.

The emission lewels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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HNo.6 Ke Feng Road,EBl;ck 52,
ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 90 File: D:2008 report dataiT'TP-LINKIACSBQ163.EMI (155)

Level {dBu\/m)
120

Date: 2008-04-29

60

FCC PART 15C AY

3
l]2431 2461, 2401, 2521. 2551, 2581
Fregquency (MHz)
Site no. : 3# Chanber a0
Dis. / Ant. : 3m 3115 FACTOR HORIZCOMTAL
Limit : FCC PART 15C AV
Env. / In=s. : Z23+C/54% Jamy
EUT : EliteConnectT! Dualband Wireless Cardbus Adapter
Power Rating: DC 3.3V From PC AC 120V/60Hz
Test Mode IEEES0Z .11y CH11:2462MHz Tx
Ant. Cahle lmp Emission
Fredq. Facrtor Loss Factor Reading Lewvel Limits HMargin Remark
[MHz) [dB/ /) (dE) (dE) (dBuV) (dBuV/m) (dBuWv/m) (B
2460.40 29,15 6.584 35.17 B9Z.40 93.22 54.00 -39.22 Lverage
2 243853.50 Z9.19 6.587 35.16 45.59 49,49 54.00 4.51 Lverage
3 2535.25 29.35 6.96 35.14 43.76 44,93 54.00 9.07 Lverage

Remarks: 1. Emission Lewel=

2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

intennha Factor + Cable Loss - Awp Factor + Reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08264
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No.6 Ke Feng Road,Bl;ck 52,
ShenzZhen Zcience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-Z66539495-"7

Fax:+86-755-Z66
Postcocode: 515057

32877

Data: 89 File: D:2008 report data'T'TP-LINK'ACSB8Q163.EMI {155)
170 Level {(dBuvm) Date: 2008-04-29
1
FCC PART 15C PEAK
'LJ\FS
60 iuuhhwquxww¢wwnJU4~M4¢j ;
PR JP T AN S SO
l]2431 2461. 2491, 2521. 2551. 2581
Frequency (MHz)
Site no. 3# Chamwber Data no. @ 89
Dis. / Ant. 3m 3115 FACTOR Ant. pol. : HORIZCWTAL
Limit FCC FART 15C PELKE
Env. / Ins. 23%C/54% Engineer : Jamy
EUT : EliteconnectT! Dualband Wireless Cardbus bdapter
Power Rating: DC 3.3V Frowm PC AC 120V/60Hz
Test Mode IEEES0Z.11g CH11:2462ZMH= Tx
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin EFewark
[MH=) (dB/Sm) (dE) (dE) (dBuV) (dBEuV/m) (dBuWV/m) (dE)
1 2464.45 29,15 .54 35.1¢ 102.07 10Z.80 74,00 -25.90 FPeak
2 2433 .50 Z9.19 .87 35.1g E5.66 GG 56 74,00 744 Feak
3 24585.15 29.19 .87 35.16 62.15 53 .05 74,00 10.895 FPeak
4 2527.75 Z9.35 5.96 35.14 E7.Z29 Ea8.46 74,00 15.54 Peak
5 2574.70 29,52 7.01 355.13 57.54 59.:24 74,00 14.76 FPeak
Femark=s: 1. Emission Level= Antenna Factor + Cakle Loszs - Amp Factor + Reading.
Z. The emission lewvels that are 20dE below the official

limit are not reported.
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8. POWER SPECTRAL DENSITY TEST

8.1.Test Equipment

Item |Equipment |Manufacturer [Model No. |Serial No. Last Cal. |Cal. Interval

Lo |Spectrum 1 ient EA446A  |US44300459 |May.10, 08 |1 Year
Analyzer

2 |RF Cable |MIYAZAKI |(8D-FB NO 3 May.10, 08 |1 Year

8.2.Test Procedure

The transmitter output was connected to a spectrum analyzer . The power density was
measured by spectrum analyzer with 3 KHz RBW and 30KHz VBW, sweep
time=span/3KHz.

8.3.Test Results

EUT: EliteConnect™ Dualband Wireless Cardbus Adapter
M/N: SMC2536W-AG2
Test Voltage: DC 3.3V From PC AC 120V/60Hz

Data Rate:11b: 1Mbps ; 11g : 6Mbps (Note 1)

Ambient Temperature:23°C |Relative Humidity: 60%

Test date: 2008/05/14 Test site: RF site ‘Tested By: Jamy
Test Results

Mode CH (gé‘?ﬁ) Catz:;aBlsoss Ejel?,srli]l; Limit(dBm)| Conclusion
CH1 -2.91 1.9 -1.01 8.00 Pass

11b CH6 -4.21 1.9 -2.31 8.00 Pass
CH11 -4.24 1.9 -2.34 8.00 Pass
CH1 -4.92 1.9 -3.02 8.00 Pass

119 CH6 -4.71 1.9 -2.81 8.00 Pass
CH11 -5.51 1.9 -3.61 8.00 Pass

Notel: According Exploratory test, These data rate have the maximum output power

Note2: Result=Read+ cable loss
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ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. And according to FCC 47 CFR Section
15.247 (b), if transmitting antennas of directional gain greater than 6dBi are used, the
power shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION

The antenna used for this product is integrated PCB Antenna (see EUT photo)

that no antenna other than that furnished by the responsible party shall be used with

the device, The maximum peak gain at 2.4GHz of this antenna is 0.44dBi and
maximum gain at 5GHz is 4.09dBi
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10.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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